
2

4X

1

2X

3

2X

4

6X

5

7X

6

4X

7

4X

8

10X

16
16X

15
4X

14
2X

13
1X

12
10X

11
6X

10
2X

9
18X

JASKITLOWR2
 

Double Shoot Lower Hardware Kit & 
Installation Instructions

IMPORTANT: Apply antisieze to all threaded 
stainless steel surfaces to prevent cold weld!

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 T00063P 2.25" Latch SS 2
2 SMBC-10-1.5-35-2-3 M10-1.5mm X 35mm Carriage Bolt SS 4
3 SMBC-10-1.5-25-2-3 M10-1.5mm X 25mm Carriage Bolt SS 2
4 SMWI-16-030-M-2 M16 Flat Washer SS 6
5 SMNN-10-1.5-3 M10-1.5mm Nylon Lock Nut SS 7
6 SMBH-04-0.7-16-2-3 M4-0.7 X 16mm Hex Bolt SS 4
7 SMNN-04-0.7-3 M4-0.7 Nylon Lock Nut SS 4
8 SMBC-06-1.0-20-1-3 M6-1.0 X 20mm Carriage Bolt SS 10
9 SMNF-06-1.0-3 M6-1.0mm Flange Nut SS 18
10 SMBH-06-1.0-20-2-3 M6-1.0mm X 20mm Hex Bolt SS 2
11 SMWI-06-012-M-3 M6 Flat Washer SS 6
12 SMWI-10-020-M-2 M10 Flat Washer SS 10
13 SMBH-10-1.5-20-2-3 M10-1.5 X 20mm Hex Bolt SS 1
14 SMBC-06-1.0-45-1-3 M6-1.0 x 45mm Carriage Bolt SS 2
15 SMBC-06-1.0-60-1-3 M6-1.0 x 60mm Carriage Bolt SS 4
16 SIAH-014-087-3-1-3 #14 x 7/8" Sheet Metal Screw SS 16

Page 1 of 2204.364.2244 | romafa.com



5

12

4

2

6

7

1
12

13

9

16

5
39

11

10

8

9

8

4

12

5

9

15
14

Adjust quantity of washers 
to achieve a proper seal.

Adjust quantity of 
washers to achieve 
a proper seal.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 T00063P 2.25" Latch SS 2
2 SMBC-10-1.5-35-2-3 M10-1.5mm X 35mm Carriage Bolt SS 4
3 SMBC-10-1.5-25-2-3 M10-1.5mm X 25mm Carriage Bolt SS 2
4 SMWI-16-030-M-2 M16 Flat Washer SS 6
5 SMNN-10-1.5-3 M10-1.5mm Nylon Lock Nut SS 7
6 SMBH-04-0.7-16-2-3 M4-0.7 X 16mm Hex Bolt SS 4
7 SMNN-04-0.7-3 M4-0.7 Nylon Lock Nut SS 4
8 SMBC-06-1.0-20-1-3 M6-1.0 X 20mm Carriage Bolt SS 10
9 SMNF-06-1.0-3 M6-1.0mm Flange Nut SS 18
10 SMBH-06-1.0-20-2-3 M6-1.0mm X 20mm Hex Bolt SS 2
11 SMWI-06-012-M-3 M6 Flat Washer SS 6
12 SMWI-10-020-M-2 M10 Flat Washer SS 10
13 SMBH-10-1.5-20-2-3 M10-1.5 X 20mm Hex Bolt SS 1
14 SMBC-06-1.0-45-1-3 M6-1.0 x 45mm Carriage Bolt SS 2
15 SMBC-06-1.0-60-1-3 M6-1.0 x 60mm Carriage Bolt SS 4
16 SIAH-014-087-3-1-3 #14 x 7/8" Sheet Metal Screw SS 16
17 JAS0001A Meter Hausing Assembly 1
18 JAS0149P Hausing to Manifold Seal 1
19 JAS0901 Bracket, SDS Manifold Frame  AA71722 1
20 JAS0169P Seal, Doubl Shoot Manifold 1
21 JAS0902A Bracket, Slide Stop L/H     AA50030 1
22 JAS0911 Bracket Slide Stop, R/H 1
23 JAS0904 Cover- Center Plate 8 Run  AA48753 1
24 JAS0910 Bottom Cover Plate 1

Page 2 of 2204.364.2244 | romafa.com


	Sheet1
	Drawing View3

	Sheet2
	Drawing View2


